415636 PARTS LIST

VOLANT COOL AIR INTAKES

1 | VOLANT FILTER BOX 1 | 3 1/2" X 3" REDUCER 5/8" X S5* BREATHER HOSE
PART NLO.: 415636 1 | VOLANT FILTER BOX ADAPTER | 3 | 1/4’-20 BOLTS MAF SENOSR GASKET
1 | VOLANT AIR DUCT & | 1/4* WASHERS SS 4MM X 10 MM BOLTS
INSTALLATION INSTRUCTIONS
1 | POWERCORE FILTER W/CLAMP | 3 | 1/4* LOCK WASHERS
WWW.VOLANT.COM 1 | #048 CLAMPS 1| 174" NUT
TECH SUPPORT: (909) 481-3888 3 | #056 CLAMPS 2 | 1/4'-20 NYLON LOCK NUTS
1| 3 1/2" X 3* HUMP HOSE 1 | VOLANT BRACKET
WHUW <”_”m/>\ VILANT FILTER VOLANT FILTER BOX
BOX ADAPTER (— =t =
Q @ = _
I
I
e=ll) r] [
: = _\ PREEXISTING
VILANT #056 #056 mﬁ
AIR DUCT CLAMP CLAMP E f MOUNTING STUD
31/2" X 3
HUMP HOSE T
N
THROTTLE - 7 1/4°-20 BOLT
BODY 1/4* WASHER \
/ VOLANT BRACKET
VOLANT FILTER BOX )
_ 1/4* WASHER |
_ _ T~ \ 1747 LOCK WASHER
BO0| (|18 1/74% NUT
#048 =
Ao — / \ /
@ 4 MM_X 10 MM [ | I /
3 12" X 3 5/8" X 5 STAINLESS STEEL BOLTS ) PREEXISTING ~
REDUCER BREATHER HOSE [t} = ~MOUNTING STUD .~
#056 FACTORY & >~ -
@ LI —
camp O MAF SENSOR
MAF SENSOR
GASKET

TP VIEW

4

Il

=

(2> 1/4-20 BOLTS

(2> 174" WASHERS
WASHERS
LOCK WASHERS
(@ 1/4'-20 NYLON LOCK NUTS

@ 174"
@ 174"

b

N L
[
_g

——— e — —

POWERCORE FILTER
W/CLAMP




